
Model 510AR

Steer Axle Air-Ride

Suspension System

Installation and 

Maintenance Instructions

Model 510AR

Steer Axle Air-Ride

Suspension System

Installation and 

Maintenance Instructions



S
u

sp
e

n
si

o
n

 D
ra

w
in

g
 -

 9
4

1
2

2
#
5

V

Maintenance Instructions Model 510AR

m.6Steer Axle Air-Ride Suspension System

1
2

8
9

10

11

10
5

16
18

20
17

18

10
30

31

32

25
0/

30
0 

FT
 L

BS
 T

O
RQ

UE
 T

O

25
-3

0 
 F

T 
LB

S
  T

O
RQ

UE
 T

O

11
5 

 F
T 

LB
S

 T
O

RQ
UE

 T
O

15
0-

17
5 

 F
T 

LB
S

   
TO

RQ
UE

 T
O

40
0 

 F
T 

LB
S

 T
O

RQ
UE

 T
O

40
0 

 F
T 

LB
S

 T
O

RQ
UE

 T
O

11
5 

 F
T 

LB
S

 T
O

RQ
UE

 T
O

40
-4

5 
 F

T 
LB

S
  T

O
RQ

UE
 T

O

   
  W

EI
G

HT
 O

F 
SU

SP
EN

SI
O

N 
CO

M
PL

ET
E 

IS
 A

PP
RO

XI
M

AT
EL

Y 
26

0 
LB

.
5.

  W
EI

G
HT

 O
F 

SU
SP

EN
SI

O
N 

W
IT

HO
UT

 F
AS

TE
NE

RS
 IS

 2
46

 L
B.

    
  A

ND
 A

RE
 T

O
 B

E 
SA

E 
G

RA
DE

 5
 M

IN
IM

UM
.

4.
  F

RA
M

E 
AT

TA
CH

M
EN

T 
FA

ST
EN

ER
S 

SU
PP

LI
ED

 B
Y 

TH
E 

CU
ST

O
M

ER
 3.

  S
O

M
E 

LI
NE

S 
LE

FT
 O

UT
 F

O
R 

CL
AR

IT
Y.

   
   

AX
LE

 P
AD

 W
IT

H 
RE

SP
EC

T 
TO

 T
HE

 F
RA

M
E 

RA
IL

.
   

 -S
TA

ND
AR

D 
CA

ST
ER

 A
NG

LE
 IS

 3
.5

…
 +

/- 
.8

…
.  

M
EA

SU
RE

D 
AT

   
 -S

TA
ND

AR
D 

RI
DE

 H
EI

G
HT

 IS
 9

.5
"

2.
  -

ST
AN

DA
RD

 A
XL

E 
TR

AV
EL

 IS
 2

.5
" U

P 
AN

D 
2.

7"
 D

O
W

N
 1.

  S
US

PE
NS

IO
N 

RA
TI

NG
S:

  G
RO

UN
D 

LO
AD

 (G
AW

R)
 6

,0
00

-9
,0

00
 L

BS
.

 NO
TE

S:

5
23

13
14

23
13

22

35
 S

PR
IN

G
 S

PA
CI

NG

34

21
24

27
25

26

15

 T
YP

  4
X

5/
8 

BO
LT

S

 T
YP

. 8
X

1/
2 

BO
LT

S

4
36

6
7

30
0 

FT
 L

BS
 T

O
RQ

UE
 T

O
3

33
34

 F
RA

M
E 

SP
AC

IN
G

FR
O

M
 A

IR
 S

UP
PL

Y
  3

/8
 F

IT
TI

NG

TY
P 

4X
.22

 D
IA

. H
OL

ES
 R

EQ
’D

8 
X 

3 
1/

2 
FR

AM
E,

 R
EF

30

19

28
29

5

CU
ST

O
M

ER
 S

UP
PL

IE
D

1/
4 

IN
. P

LU
G

CU
ST

O
M

ER
 S

UP
PL

IE
D

TO
 A

IR
 S

PR
IN

G
1/

4 
IN

. F
IT

TI
NG

 T
YP

  8
X

1/
2 

BO
LT

S

12

RI
DE

 H
EI

G
HT

   
9 

1/
2

51
0A

R
   

 V
ER

TI
CA

L 
HT

. C
O

NT
RO

L 
VA

LV
ES

35
" S

PR
IN

G
 C

EN
TE

RS
, 3

4"
 F

RA
M

E 
SP

AC
IN

G
   

   
FR

O
NT

 S
US

PE
NS

IO
N 

AS
SE

M
BL

Y

GS
9/1

1/9
6

80
40

RE
LE

AS
ED

OR
IG

5V
94

12
2#

5V

DA
TE

BY
CH

AN
GE

 N
O.

DE
SC

RI
PT

IO
N

RE
V.

PR
IN

TE
D,

 O
R 

O
TH

ER
W

IS
E,

 A
RE

 U
NC

O
NT

RO
LL

ED
 D

O
CU

M
EN

TS
.

UP
O

N 
RE

Q
UE

ST
. A

LL
 C

O
PI

ES
 O

F 
TH

IS
 E

LE
CT

RO
NI

C 
DO

CU
M

EN
T,

 W
HE

TH
ER

 E
LE

CT
RO

NI
C,

IN
 A

NY
 W

AY
 D

ET
RI

M
EN

TA
L 

TO
 IT

S 
IN

TE
RE

ST
S.

 T
HI

S 
DR

AW
IN

G
 IS

 S
UB

JE
CT

 T
O

 R
ET

UR
N

TH
IS

 D
RA

W
IN

G
 IS

 T
HE

 P
RO

PE
RT

Y 
O

F 
TU

TH
IL

L 
CO

RP
O

RA
TI

O
N,

 A
ND

 IS
 N

O
T 

TO
 B

E 
US

ED

NO
TE

S 
IN

 B
RA

CK
ET

S 
[] 

AR
E 

M
ET

RI
C 

UN
IT

S
   

 A
NG

UL
AR

   
   

   
: +

/- 
1 

DE
G

RE
E

   
 3

 D
EC

IM
AL

 P
LA

CE
S:

 +
/- 

0.
01

0"
 [0

.2
5m

m
]

   
 2

 D
EC

IM
AL

 P
LA

CE
S:

 +
/- 

0.
03

"  
[0

.8
m

m
]  

   
   

 
   

 F
RA

CT
IO

NA
L 

   
  :

 +
/- 

1/
16

"  
[1

.6
m

m
]  

   
 O

F 
M

S0
10

00
 R

EV
 A

, "
G

EN
ER

AL
 D

RA
W

IN
G

 N
O

TE
S"

.
AL

LO
W

AB
LE

 T
O

LE
RA

NC
ES

 U
NL

ES
S 

SP
EC

IF
IE

D:
   

   
  I

N 
AD

DI
TI

O
N,

 A
LL

 P
AR

TS
 M

US
T 

M
EE

T 
RE

Q
UI

RE
M

EN
TS

SU
PE

RS
ED

ES
 D

RA
W

IN
G

 O
F

IN
DU

ST
RI

ES
 IN

C.

TI
TL

E:
M

O
DE

L:

SC
AL

E:
  1

/4
DR

AW
IN

G
 D

AT
E:

  9
/1

1/
96

DR
AW

N 
BY

   
:J

. S
TU

AR
T/

G
. S

NY
DE

R

CH
EC

KE
D 

BY
 :

AP
PR

O
VE

D 
BY

:  
RA

M

SH
EE

T:
DR

AW
IN

G
 N

UM
BE

R:
PA

RT
 N

UM
BE

R:

FL
AT

 W
AS

HE
R,

 3
/4

 (C
LO

SE
 F

IT
)

93
40

3
20

85
20

1

LO
CK

 W
AS

HE
R,

 1
/2

62
15

9
  T

17
05

CA
PS

CR
EW

, 1
/2

-1
3 

UN
C 

X 
2,

 G
R 

5
62

15
8

22
45

50
1

SP
RI

NG
 B

EA
M

 A
SS

EM
BL

Y,
 R

H
94

04
8#

4
21

15
20

4

SP
RI

NG
 B

EA
M

 A
SS

EM
BL

Y,
 L

H
94

04
8#

3
21

15
20

3

LO
CK

 N
UT

, 3
/4

-1
6 

UN
F 

G
R 

C
93

28
2

14
34

40
1

BO
LT

, M
20

x2
.5

 x
 1

40
  G

R 
10

.9
91

01
4

23
01

70
1

SP
AC

ER
, W

EA
R

94
02

4
21

11
30

1

HA
NG

ER
 A

SS
EM

BL
Y,

 R
H

96
11

9
22

67
30

2

20
10

2
9

2
8

1
7

1
6

12
5

2
4

4
3

1
2

HA
NG

ER
 A

SS
EM

BL
Y,

 L
H

1
96

11
9

22
67

30
1

1

DE
SC

RI
PT

IO
N

Q
TY

DW
G

 N
O

.
PA

RT
 N

O
.

IT
EM

BI
LL

 O
F 

M
AT

ER
IA

L 
51

0A
R 

94
12

2#
5 

(S
EE

 T
K2

29
36

)

BR
AC

KE
T,

 T
RA

CK
 R

O
D

94
23

0
21

49
10

1
2

11

BO
LT

, 1
/2

-2
0 

UN
F 

X 
2 

1/
2 

G
R 

8
62

15
8

17
35

30
1

2
12

LO
CK

 N
UT

, 1
/2

-2
0 

UN
F 

G
R 

C
93

28
1

17
35

70
1

6
13

FL
AT

 W
AS

HE
R,

 1
/2

71
07

8
10

01
60

1
2

14

LO
W

ER
 S

HO
CK

 A
BS

. B
RA

CK
ET

, L
H

94
05

5#
1

21
15

90
1

1
15

BO
LT

, 7
/8

-9
 U

NC
 X

 5
62

15
8

17
63

70
1

1
16

LO
CK

 N
UT

, 7
/8

-9
 U

NC
93

28
1

10
09

20
1

2
17

FL
AT

 W
AS

HE
R,

 7
/8

71
07

8
  T

72
92

18

LO
W

ER
 A

IR
 S

PR
G

 S
UP

PO
RT

 A
SS

Y,
 L

H
94

05
1#

1
21

15
50

1
1

19

TR
AC

K 
RO

D,
 A

DJ
US

TA
BL

E
87

10
9

21
30

00
1

1
20

TR
AC

K 
RO

D 
HA

NG
ER

 B
RK

T 
AS

SY
94

06
8#

4
21

17
50

4
1

21

LO
W

ER
 A

IR
 S

PR
G

 S
UP

PO
RT

 A
SS

Y,
 R

H
94

05
1#

1
21

15
50

2
1

22

BO
LT

, 1
/2

-2
0 

UN
F 

X 
2 

G
R 

5
62

15
8

  T
18

51
4

23

LO
W

ER
 S

HO
CK

 A
BS

O
RB

ER
 B

RK
T,

 R
H

94
05

5#
1

21
15

90
2

1
24 25

NU
T,

 3
/4

-1
6 

UN
F 

G
R 

5
93

28
0

08
21

10
1

2

26
LO

CK
 W

AS
HE

R,
 3

/4
62

15
9

  T
31

64
2

27
UP

PE
R 

AI
R 

SP
RI

NG
 B

RK
T

94
05

8#
1

21
16

20
2

2

28
UP

PE
R 

SH
O

CK
 A

BS
O

RB
ER

 B
RA

CK
ET

89
46

5
18

25
70

1

29
SH

O
CK

 A
BS

O
RB

ER
 (2

20
61

 0
1 

O
PT

.)
79

16
8

20
96

00
1

2

30
BO

LT
, 3

/4
-1

6 
UN

F 
X 

6 
G

R 
8

82
06

9
15

24
60

1
4

31
AI

R 
SP

RI
NG

, L
O

W
79

16
7#

3
22

42
50

1
2

32
SE

LF
 T

AP
PI

NG
 S

CR
EW

, 1
/4

 X
 2

 1
/2

92
28

9
20

16
10

1
4

33
HE

IG
HT

 C
O

NT
RO

L 
VA

LV
E

96
25

9
22

91
30

1
2

W
C2

00
0

22

34
17

35
60

1
62

15
8

BO
LT

 7
/8

-9
 U

NC
 X

 5
 1

/2
 G

R 
5

1

 T
YP

. 1
2X

1/
2 

BO
LT

S
2

28
 2

1/
32

7

13
 7

/3
2

5

CA
ST

ER
 A

NG
LE

   
 3

.5
…

 R
EF

.
17

 1
/8

15
0-

17
5 

FT
. L

BS
.

   
TO

RQ
UE

 T
O

35

13

17

29
 7

/1
6 

RE
F.

10 10

1010

35
20

00
90

1
85

00
4

SH
IM

 1
.5

‘
2

 A B

4 
1/

4

12
 5

/1
6

36
23

01
80

1
94

06
4

LO
CK

NU
T-

 M
20

x2
.5

 C
LA

SS
 1

0
2 GS

11
/22

/96
82

34
IT

EM
 4 

W
AS

 14
48

0 0
1, 

AD
D 

IT
EM

 36
, 2

50
/30

0 W
AS

 30
0 F

T 
LB

S

A



B
il
l 

o
f 

M
a

te
ri

a
l

Maintenance Instructions Model 510AR

m.5 Steer Axle Air-Ride Suspension System

 ITEM PART NUMBER DRAWING NO. DESCRIPTION SINGLE REMARKS

 1 2267301 96119 HANGER ASSEMBLY, LH 1
 2 2267302 96119 HANGER ASSEMBLY, RH 1
 3 2111301 94024 SPACER, WEAR 4
 4 2301701 91014 BOLT, M20x2.5 x 140  GR 10.9 2
 5 1434401 93282 LOCK NUT, 3/4-16 UNF GR C 12
 6 2115203 94048#3 SPRING BEAM ASSEMBLY, LH 1
 7 2115204 94048#4 SPRING BEAM ASSEMBLY, RH 1
 8 2245501 62158 CAPSCREW, 1/2-13 UNC X 2, GR 5 2
 9 T1705 62159 LOCK WASHER, 1/2 2
 10 2085201 93403 FLAT WASHER, 3/4 (CLOSE FIT) 12
 11 2149101 94230 BRACKET, TRACK ROD 2
 12 1735301 62158 BOLT, 1/2-20 UNF X 2 1/2 GR 8 2
 13 1735701 93281 LOCK NUT, 1/2-20 UNF GR C 6
 14 1001601 71078 FLAT WASHER, 1/2 2
 15 2115901 94055#1 LOWER SHOCK ABS. BRACKET, LH 1
 16 1763701 62158 BOLT, 7/8-9 UNC X 5 1
 17 1009201 93281 LOCK NUT, 7/8-9 UNC 2
 18 T7292 71078 FLAT WASHER, 7/8 2
 19 2115501 94051#1 LOWER AIR SPRG SUPPORT ASSY, LH 1
 20 2130001 87109 TRACK ROD, ADJUSTABLE 1
 21 2117504 94068#4 TRACK ROD HANGER BRKT ASSY 1
 22 2115502 94051#1 LOWER AIR SPRG SUPPORT ASSY, RH 1
 23  T1851 62158 BOLT, 1/2-20 UNF X 2 GR 5 4
 24 2115902 94055#1 LOWER SHOCK ABSORBER BRKT, RH 1
 25 0821101 93280 NUT, 3/4-16 UNF GR 5 2
 26 T3164 62159 LOCK WASHER, 3/4 2
 27 2116202 94058#1 UPPER AIR SPRING BRKT 2
 28 1825701 89465 UPPER SHOCK ABSORBER BRACKET 2
 29 20960-01 79168 #1 SHOCK ABSORBER STANDARD2
 29A 1288202 79169 SLEEVE-SHOCK ABSORBER BUSHING 4
 29B 1289502 93403 WASHER-SHOCK ABSORBER BUSHING 8
 30 1524601 82069 BOLT, 3/4-16 UNF X 6 GR 8 4
 31 2242501 79167#3 AIR SPRING 2
 32 2016101 92289 SELF TAPPING SCREW, 1/4 X 2 1/2 4
 33 2291301 96259 HEIGHT CONTROL VALVE VARIABLE

VARIABLE

VARIABLE

VARIABLE
VARIABLE

2
 34 1735601 62158 BOLT 7/8-9 UNC X 5 1/2 GR 5 1
 35 2000901 85004 SHIM 1.5` 2
 36 2301801 94064 LOCKNUT- M20x2.5 CLASS 1094064 2


